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FCC -- TEST REPORT 

 

 

Test Model........................... : YX03 

   

EUT.........................................  : Karaoke Party Speaker Machine 

   

Applicant............................... : Shenzhen LongXiang Intelligent Technology Co. Ltd. 

Address..................................  : 4F,Building 4,Fuxinlin Park,Hangcheng Industrial Park,Fuhua 

community,Xixiang Street,Baoan Shenzhen,Guangdong, China 

Telephone............................... : / 

Fax.......................................... : / 

   

Manufacturer........................ : Shenzhen LongXiang Intelligent Technology Co. Ltd.  

Address...................................  : 4F,Building 4,Fuxinlin Park,Hangcheng Industrial Park,Fuhua 

community,Xixiang Street,Baoan Shenzhen,Guangdong, China 

Telephone...............................  : / 

Fax.......................................... : / 

   

Factory................................... : Shenzhen LongXiang Intelligent Technology Co. Ltd.  

Address...................................  : 4F,Building 4,Fuxinlin Park,Hangcheng Industrial Park,Fuhua 

community,Xixiang Street,Baoan Shenzhen,Guangdong, China 

Telephone...............................  : / 

Fax.......................................... : / 

   

   

 

Test Result  Positive 

The test report merely corresponds to the test sample. 

It is not permitted to copy extracts of these test result without the written permission of the test laboratory. 

 
 
 
 
 
 
 
 
 
 

Test Report No. : LCSA062623085EA 
 July 21, 2023  

Date of issue 
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1. GENERAL INFORMATION 

1.1. Description of Device (EUT)  

EUT : Karaoke Party Speaker Machine 

Test Model : YX03 

Additional Model No. : YX03A, YX03B, YX03C, YX03D, YX03-1, YX03-2, YX03-3, YX03-4 

Model Declaration 
: 

PCB board, structure and internal of these model(s) are the same, So 

no additional models were tested 

Power Supply : DC 3.0V by 2*AA Batteries 

Hardware Version : / 

Software Version : / 

UHF 

Operation frequency : 560.5MHz-594.5MHz 

Modulation Type : FM 

Antenna Type : Internal Antenna 

Antenna Gain : 0dBi 

Extreme temp. Tolerance : -30°C to +50°C 

 

1.2. Support Equipment List 

Manufacturer Description Model Serial Number Certificate 

-- -- -- -- -- 

 

1.3. External I/O Cable  

I/O Port Description Quantity Cable 

-- -- -- 

 

1.4. Description of Test Facility  

NVLAP Accreditation Code is 600167-0. 
 FCC Designation Number is CN5024. 
Test Firm Registration Number: 254912 

 CAB identifier is CN0071. 
 CNAS Registration Number is L4595. 
Test Firm Registration Number: 254912. 

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.4:2014 and CISPR 
16-1-4:2010 SVSWR requirement for radiated emission above 1GHz. 
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1.5. Statement of the Measurement Uncertainty 

The data and results referenced in this document are true and accurate. The reader is cautioned that 
there may be errors within the calibration limits of the equipment and facilities. The measurement 
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 – 4 
“Specification for radio disturbance and immunity measuring apparatus and methods – Part 4: Uncertainty 
in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. 
Furthermore, component and process variability of devices similar to that tested may result in additional 
deviation. The manufacturer has the sole responsibility of continued compliance of the device. 

 

1.6. Measurement Uncertainty 

Test Item  Frequency Range Uncertainty Note 

Radiation Uncertainty : 

9KHz~30MHz ±3.10dB (1) 

30MHz~200MHz ±2.96dB (1) 

200MHz~1000MHz ±3.10dB (1) 

1GHz~26.5GHz ±3.80dB (1) 

26.5GHz~40GHz ±3.90dB (1) 

Conduction Uncertainty : 150kHz~30MHz ±1.63dB (1) 

Power disturbance : 30MHz~300MHz ±1.60dB (1) 

(1). This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence 
level using a coverage factor of k=2. 

 

1.7. Description of Test Modes 

The EUT has been tested under operating condition. 

This test was performed with EUT in X, Y, Z position and the worst case was found when EUT in X 
position. 

Worst-case mode and channel used for 150 kHz-30 MHz power line conducted emissions was the mode 
and channel with the highest output power, which was determined to be (HCH). 

Worst-case mode and channel used for 9kHz-1000 MHz radiated emissions was the mode and channel 
with the highest output power, that was determined to be (HCH). 

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data rates used 
during the testing are as follows: 

 

Modulation Type 
Test Channel 

Test Frequency 

(MHz) 

Channel 

1 580.5 

8 587.5 

15 594.5 
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1.8. Frequency of Channels  

 
Channel 
 

Channel 
Frequency 

(MHz) 
Channel 

Frequency 
(MHz) 

Channel 
Frequency 

(MHz) 

1 580.5 7 586.5 13 592.5 

2 581.5 8 587.5 14 593.5 

3 582.5 9 588.5 15 594.5 

4 583.5 10 589.5   

5 584.5 11 590.5   

6 585.5 12 591.5   
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2. TEST METHODOLOGY 

All measurements contained in this report were conducted with ANSI C63.26-2015:American National 
Standard for Compliance Testing of Transmitters Used in Licensed Radio Services  

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated and 
conducted emissions measurement was performed at Shenzhen LCS Compliance Testing Laboratory Ltd. 

2.1. EUT Configuration 

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions 
requirement and operating in a manner that intends to maximize its emission characteristics in a 
continuous normal application. 

2.2. EUT Exercise 

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose of the 
measurements. 

According to its specifications, the EUT must comply with the requirements of the Section FCC Rules Part 
74. 

2.3. General Test Procedures 

2.3.1 Power Line Conducted Emissions(N/A) 

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the requirements in 
Section 6.2.1 of ANSI C63.4-2014 Conducted emissions from the EUT measured in the frequency range 
between 0.15 MHz and 30MHz using Quasi-peak and average detector modes. 

 

2.3.2 Radiated Emissions 

please refer to radated spurioes emission
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3. SYSTEM TEST CONFIGURATION 

3.1. Justification 

The system was configured for testing in a continuous transmits condition. 
 

3.2. EUT Exercise Software 

The system was configured for testing in a continuous transmits condition;and transmission frequency by 
switch button control. 

3.3. Special Accessories 

N/A 

3.4. Block Diagram/Schematics  

Please refer to the related document 
 

3.5. Equipment Modifications 

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT. 
 

3.6. Test Setup 

Please refer to the test setup photo. 
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4. SUMMARY OF TEST RESULTS 

 

Applied Standard: FCC Part 74 

FCC Rules Description of Test Result 

FCC Part 74.861(e)(1)(ii) 

FCC Part 2.1046 
Maximum Conducted Output Power Compliant 

FCC Part 74.861 (e)(5) 

FCC Part 2.1049 
Occupied Bandwidth Compliant 

FCC Part 74.861 (e)(4) 

FCC Part 2.1055 
Frequency error Compliant 

FCC Part 74.861(e)(6) 

2.1053 

Transmitter unwanted emissions(radiated or 

conducted) 
Compliant 

FCC Part 2.1049 

FCC Part 2.1047 
Modulation characteristic  Compliant 

FCC Part 74.861 (e)(7) 

FCC Part 2.1049 

Necessary bandwidth (BN) for analogue 

systems  
Compliant 
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5. TEST RESULT 

5.1. Transmitter output power 

5.1.1. Measurement description:  

The power may not exceed the following values. 

(i) 54-72, 76-88, and 174-216 MHz bands: 50 mW EIRP 

(ii) 470-608 and 614-698: 250 mW conducted power 

(iii) 600 MHz duplex gap: 20 mW EIRP 
 

5.1.2. Measurement: 

Measurement parameter 

Detector: Peak (worst case) / Average (RMS) 

Sweep time: Auto / 20s 

Resolution bandwidth: > emission bandwidth 

Video bandwidth: > resolution bandwidth 

Span: > 2 times emissions bandwidth 

Trace mode: Max. hold 

 

 

 

 

EUT configuration: 

Peak: 

Unmodulated carrier 

RMS: 

Modulate the transmitter with a 2.5 kHz 

tone at a level 16 dB higher than that 

required to produce a frequency 

deviation of ± 75 kHz, or to produce 

50% of the manufacturer’s rated 

deviation, whichever is less. 

 

5.1.3. Limits: 

  

5.1.4. Test result: 

The EUT was programmed to be in continuously transmitting mode. 

FCC 

470 MHz to 608 MHz 250 mW (average) / 24 dBm (average) 
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5.1.5. Test result 

Test Mode 
Frequency  

(MHz) 

Measured 
Maximum 

Peak 
Power(dBm) 

Measured 
Maximum 
Average 

Power(dBm) 

Limits 
Average 
(dBm) 

Verdict 

FM 580.5 7.548 / 24 PASS 

FM 587.5 7.528 / 24 PASS 

FM 594.5 7.523 / 24 PASS 
 

Maximum Peak Output Power 

  

Channel 1 / 580.5 MHz Channel 8 / 587.5 MHz 

 

Channel 15 / 594.5 MHz 
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5.2. Occupied bandwidth and Emission Mask 

5.2.1. Measurement description:  

The operating bandwidth shall not exceed 200 kHz. 

The mean power of emissions shall be attenuated below the mean output power of the transmitter in 

accordance with the following schedule: 

(i) On any frequency removed from the operating frequency by more than 50 percent up to and 

including 100 percent of the authorized bandwidth: at least 25 dB; 

(ii) On any frequency removed from the operating frequency by more than 100 percent up to and 

including 250 percent of the authorized bandwidth: at least 35 dB; 

(iii) On any frequency removed from the operating frequency by more than 250 percent of the 

authorized bandwidth: at least 43 + 10log10 (mean output power in watts) dB. 
 

5.2.2. Measurement: 

Measurement parameter 

Detector: Peak 

Sweep time: Auto 

Resolution bandwidth: 1 % to 5 % of the occupied bandwidth 

Video bandwidth: 3 x resolution bandwidth 

Span: 2 x emission bandwidth 

Trace mode: Max. hold 

Analyzer function: 
99% power occupied bandwidth 

function 

EUT: 
Modulated signal with max. frequency 

deviation 
 

 

5.2.3. Result: 

 

Test Mode 
Frequency  

(MHz) 
99% Bandwidth 

(KHz) 
Limits 
(KHz) 

Verdict 

FM 580.5 80.101 200 PASS 
FM 587.5 79.550 200 PASS 
FM 594.5 79.766 200 PASS 
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